



DATE RECEIVED : DEC 15, 2004

DATE REPORTED: DEC 22, 2004

Certificate No. : LPCE/6378/04

Company : Messrs. Yureka Sdn. Bhd.  
No.51-1, Jalan Jalak, Taman Seri Bahtera,  
Batu 5, Jalan Cheras, 56100 Kuala Lumpur.

ANALYSIS REPORT

One (1) sample said to be SILICONE RUBBER TUBING, was received from M/s. Yureka Sdn. Bhd.

SAMPLE MARKING : 401/60 WHITE

On analysis of the sample, the following results were obtained :

<u>TEST PARAMETERS</u>	<u>RESULTS</u>	<u>REGULATION 1985-13 MAX. LIMIT</u>
Cadmium (Cd), mg/kg	< 0.2	0.2
Lead (Pb), mg/kg	< 2.0	2.0
Arsenic (As), mg/kg	< 0.2	0.2
Antimony (Sb), mg/kg	< 0.2	0.2

Instruments : Inductively Coupled Plasma – Optical Emission Spectrometer (ICP-OES) and Atomic Absorption Spectrometer (AAS)  
- Hydride Generation Technique.

Conclusion : Based solely on the above observation the product tested meet the requirement of Malaysian Food Regulation 1985 13<sup>th</sup> Schedule.

Measurement Unit : mg/kg = ppm

Note : <= Less Than

Date of Analysis : DEC 15 - 21, 2004

Analyst : AZLINA

SGS LABORATORY SERVICES (M) SDN. BHD.

ONG HAI CHING  
B.SC. (HONS) AMIC  
TECHNICAL MANAGER

Pg: 1 of 1

This document is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at [www.sgs.com](http://www.sgs.com). Attention is drawn to the limitations of liability, indemnification and jurisdictional issue defined therein. Unless otherwise stated: (a) the results shown in this document refer only to the sample(s) tested and (b) such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.



DATE RECEIVED : DEC 15, 2004  
DATE REPORTED: DEC 22, 2004

Certificate No. : **LPCE/6378/04**  
Company : **Messrs. Yureka Sdn. Bhd.**  
**No.51-1, Jalan Jalak, Taman Seri Bahtera,**  
**Batu 5, Jalan Cheras, 56100 Kuala Lumpur.**

**ANALYSIS REPORT**

One (1) sample said to be **SILICONE RUBBER TUBING**, was received from M/s. Yureka Sdn. Bhd.

**SAMPLE MARKING : 401/60 WHITE**

On analysis of the samples, the following results were obtained :

**Test Method :- EN71 Part 3 : 1995 - Toxicity Test**

<u>Elements</u>	<u>1</u>	<u>EN71 Part 3:1995</u> <u>Max Limits</u>
Sol. Lead (Pb), mg/kg	< 10	90
Sol. Antimony (Sb), mg/kg	< 20	60
Sol. Arsenic (As), mg/kg	< 5	25
Sol. Barium (Ba), mg/kg	< 50	1000
Sol. Cadmium (Cd), mg/kg	< 10	75
Sol. Chromium (Cr), mg/kg	< 10	60
Sol. Mercury (Hg), mg/kg	< 5	60
Sol. Selenium (Se), mg/kg	< 50	500

Conclusion : Based solely on above observation the product tested complies with EN71: Part 3.

Measurement Unit : mg/kg = ppm

Note : <= Less Than

SGS LABORATORY SERVICES (M) SDN. BHD.

ONG HAI CHING  
B.SC. (HONS) AMIC  
TECHNICAL MANAGER

Pg: 1 of 1

This document is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at [www.sgs.com](http://www.sgs.com). Attention is drawn to the limitations of liability, indemnification and jurisdictional issue defined therein. Unless otherwise stated: (a) the results shown in this document refer only to the sample(s) tested and (b) such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.